B/\D ->BOY

MDWERS

REBEL OUTLAW

ZERO-TURN MIOWER
OWNER’S OPERATOR SERVICE MANUAL

For additional information, please see us at

www.badboycountry.com

@202311-7
REVISED 03-08-24



_/

\
g

/

]

)

BAD BOY MOWERS

PARTS SEGTION: 94" DEGK ASSEMBLY

Parts List Parts List
mem | ary | PSR DESCRIPTION mem | ary | FERT DESCRIPTION
1 4 | 013520100 | 3/8-16 HEX SERRATED FLANGE NUT HARDIZING 28 | 12 | 019804400 | 516 USS FLAT WASHER (7/8 OD) ZINC
2 | 12 | 013520200 |3/8-16 NYLON INSERT FLANGE LOCKNUT (GRF) ZINC 29 | 6 |022-100100 | 2019 Deck Wheel
3 2 | 013601400 | 31816 HEXNUT ZING 30 | 2 |025533800 | 50210 X 750 OD X 1.500 Long Spacer
4 1 013702100 | 5/8-11 NYLON INSERT LOCKNUT ZINC 3 1 | 025533800 | 131" Pulley Spacer
5 9 | 013804900 | 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC 32 | 1 | 025702000 |5/8SOLID SHAFT COLLAR (W1 SET SCREW) ZINC
6 | 12 |013805000 | 1/2-13NYLON INSERT FLANGE LOCKNUT ZINC 33 | 1 |026023400 | 61 Boltin Bafie Deck v2 Stipping Plate
7 1 | 014505000 | 2019 54" Left Outlaw Gen2 Pulley Cover 3 | 1 |029703600 |REVISED TRIM BUMPER 20180226
8 1| 014505100 | 2019 54" Right Outiaw GenZ Pulley Cover 35 | 3 |030005000 |5/16-24 X 1/4 SOCKET SET SCREW (CUP PT) PLAIN
9 1 | 018004600 | 1/2-13 X8 HEX CAP SCREW GR 5 ZINC 3% | 3 |033600600 | 525" Deck Spinde Pulley
10 | 2 |018:200700 |516-18 X 1 HEX CAP SCREW (GRS5) ZINC 37 | 3 |033720125 |53 tdler Pulley
11 | 3 | 018201800 | 17213 X3-1/2 HEX FLANGE BOLT (GR 8) ZINC 38 | 1 |034203000 | 2019 Ouflaw Gen? Deck Spring
12 | 1 | 018470000 |3/8-16 X3 HEX CAP SCREW (GR5)ZINC 39 | 3 |037-400000 | OUTLAW SPINDLE ASSEMBLY
13 | 3 |018470300 | 5/16-18 X 1-1/4 CARRIAGE BOLT ZINC 40 | 3 |038-000100 | 54" Fusion Blade for ZT/Mav/OutlawRevolt
14 | 1 |018470700 |4 3/8-16 Eye Bok M 1 | 039014400 | 2019 Deck Eye Bolt Tab
15 | 4 |018501900 | 17213 X4 HEX CAP SCREW (GR) ZINC YELLOW 42 | 1 | 039694618 | 2019 Rebel Rogue Deck ldier
16 | 2 |0185250-00 |3/6-16 X /4 HEX CAP SCREW (GRS5) ZINC 43 | 1 | 041165000 | B165 Belt-60 54" deck Outlaw
17 | 12 | 0185601200 | 3/B-16 X 1-1/2 HEX CAP SCREW (GR 5} ZINC 44 | 3 | 042603000 | 1/4X15Q MACHINERY KEY 1018 STLFLN
18 | 3 | 0185601900 | 1/2-20 X 1-1/2 HEX CAP SCREW (GR 5) ZINC 45 | 4 | 045604300 | 5116 Knob
19 | 3 | 0185602000 |5/8-18 X 1-1/2 HEX CAP SCREW (GR 8) ZINC YELLOW 4 | 2 | 048800000 | Tunbuckic Assembly (M20-25)
20 | 1 | 0185605900 | 5/8-11 X 2-112 HEX CAP SCREW (GR 5) ZING 47 | 1 | 060555119 | 2019 Sloped 54" Deck
21 | 4 | 018705000 | 1/2-13 X 4-1/2 HEX CAP SCREW (GR 5) ZINC 48 | 1 | 084500400 |R Series Rubber ForDeck
22 | 2 |018806500 |516-18 X 1 CARRIAGE BOLT (GRB) ZINC 49 | 1 | 091050400 | 54" Deck Decal
23 | 2 |0188066:00 |5/16-18 X 7/8 CARRIAGE BOLT ZINC 5 | 2 |091301200 | Danger Decal-SpindieMischarge
24 | 3 | 019500700 | 1/2 SPLIT LOCKWASHER (GR 8) ZINCIYELLOW 51 1 | 091403600 | 2019 Rebel & Rogue Deck Belt Route Decal
25 | 3 | 019503800 | 5/8 USS FLAT WASHER (1-3/4" OD) GR.8 ZINC YELLOW 5 | 1 |0997000-00 | Deck Step Assembly
2% | 3 | 019602000 | 1/2 BELLEVILLE WASHER (1-5/8 OD X 140 THK) ZINC 5 | 1 |210700098 | 2019 Outlaw Gen2 Chute Assembly
27 | 4 | 019605000 | 360 1D X 983 0D X .120 THICK FLAT WASHER NYLON BLACK

PAGE1




B BOY MOWERS

PARTS SECTION: 94" DECK ASSEMBLY

PAGE 2



_/

\
g

/

]

)

BAD BOY MOWERS

PARTS SECTION: 61" DECK ASSEMBLY

Parts List Parts List
mem | ary | PSR DESCRIPTION mem | ary | FERT DESCRIPTION
1 4 | 013520100 | 3/8-16 HEX SERRATED FLANGE NUT HARDIZING 28 | 12 | 019804400 | 516 USS FLAT WASHER (7/8 OD) ZINC
2 | 12 | 013520200 |3/8-16 NYLON INSERT FLANGE LOCKNUT (GRF) ZINC 29 | 6 |022-100100 | 2019 Deck Wheel
3 2 | 013601400 | 31816 HEXNUT ZING 30 | 2 |025533800 | 50210 X 750 OD X 1.500 Long Spacer
4 1 013702100 | 5/8-11 NYLON INSERT LOCKNUT ZINC 3 1 | 025533800 | 131" Pulley Spacer
5 9 | 013804900 | 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC 32 | 1 | 025702000 |5/8SOLID SHAFT COLLAR (W1 SET SCREW) ZINC
6 | 12 |013805000 | 1/2-13NYLON INSERT FLANGE LOCKNUT ZINC 33 | 1 |026023400 | 61 Boltin Bafie Deck v2 Stipping Plate
7 1 | 014505200 | 201961 Outiaw Gen2 Pulley Cover Left 3 | 1 |029703600 |REVISED TRIM BUMPER 20180226
8 1| 014505300 | 201961 Outiaw Gen? Pulley Cover Right 35 | 3 |030005000 |5/16-24 X 1/4 SOCKET SET SCREW (CUP PT) PLAIN
9 1 | 018004600 | 1/2-13 X8 HEX CAP SCREW GR 5 ZINC 3% | 3 |033600400 |6 14" Drive Pulley
10 | 2 |018:200700 |516-18 X 1 HEX CAP SCREW (GRS5) ZINC 37 | 3 |033720125 |5-3 tdler Pulley
11 | 3 | 018201800 | 17213 X3-1/2 HEX FLANGE BOLT (GR 8) ZINC 38 | 1 |034203000 | 2019 Ouflaw Gen? Deck Spring
12 | 1 | 018470000 |3/8-16 X3 HEX CAP SCREW (GR5)ZINC 39 | 3 |037-400000 | OUTLAW SPINDLE ASSEMBLY
13 | 3 |018470300 | 5/16-18 X 1-1/4 CARRIAGE BOLT ZINC 40 | 3 | 038608000 |61 inch Fusion Blade
14 | 1 |018470700 |4 3/8-16 Eye Bok M 1 | 039014400 | 2019 Deck Eye Bolt Tab
15 | 4 |018501900 | 17213 X4 HEX CAP SCREW (GR) ZINC YELLOW 42 | 1 | 039694618 | 2019 Rebel Rogue Deck ldier
16 | 2 |0185250-00 |3/6-16 X /4 HEX CAP SCREW (GRS5) ZINC 43 | 1 | 041017800 |B178Belt
17 | 12 | 0185601200 | 3/B-16 X 1-1/2 HEX CAP SCREW (GR 5} ZINC 44 | 3 | 042603000 | 1/4X15Q MACHINERY KEY 1018 STLFLN
18 | 3 | 0185601900 | 1/2-20 X 1-1/2 HEX CAP SCREW (GR 5) ZINC 45 | 4 | 045604300 | 5116 Knob
19 | 3 | 0185602000 |5/8-18 X 1-1/2 HEX CAP SCREW (GR 8) ZINC YELLOW 4 | 2 | 048800000 | Tunbuckic Assembly (M20-25)
20 | 1 | 0185605900 | 5/8-11 X 2-112 HEX CAP SCREW (GR 5) ZING 47 | 1 |060:615119 | 2019 Sloped 61 Deck
21 | 4 | 018705000 | 1/2-13 X 4-1/2 HEX CAP SCREW (GR 5) ZINC 48 | 1 | 084500400 |R Series Rubber ForDeck
22 | 2 |018806500 |516-18 X 1 CARRIAGE BOLT (GRB) ZINC 49 | 1 | 091050600 | 61" Deck Decal
23 | 2 |0188066:00 |5/16-18 X 7/8 CARRIAGE BOLT ZINC 5 | 2 |091301200 | Danger Decal-SpindieMischarge
24 | 3 | 019500700 | 1/2 SPLIT LOCKWASHER (GR 8) ZINCIYELLOW 51 1 | 091403600 | 2019 Rebel & Rogue Deck Belt Route Decal
25 | 3 | 019503800 | 5/8 USS FLAT WASHER (1-3/4" OD) GR.8 ZINC YELLOW 5 | 1 |0997000-00 | Deck Step Assembly
2% | 3 | 019602000 | 1/2 BELLEVILLE WASHER (1-5/8 OD X 140 THK) ZINC 5 | 1 |210700098 | 2019 Outlaw Gen2 Chute Assembly
27 | 4 | 019605000 | 360 1D X 983 0D X .120 THICK FLAT WASHER NYLON BLACK




PAGE4



‘{J

tld

~
g

]

x//

BAD BOY MOWERS

PARTS SEGTION: 72" DECK ASSEMBLY

Parts List Parts List
mem | ary | PSR DESCRIPTION mem | ary | FERT DESCRIPTION
1 4 | 013520100 | 3/8-16 HEX SERRATED FLANGE NUT HARDIZING 28 | 12 | 019804400 | 516 USS FLAT WASHER (7/8 OD) ZINC
2 12 | 013520200 | 3/8-16 NYLON INSERT FLANGE LOCKNUT (GR.F) ZINC 29 | 6 |022-100100 | 2019 Deck Wheel
3 2 | 013601400 | 31816 HEXNUT ZING 30 | 2 |025533800 | 50210 X 750 OD X 1.500 Long Spacer
4 1 013702100 | 5/8-11 NYLON INSERT LOCKNUT ZINC 3 1 | 025533800 | 131" Pulley Spacer
5 9 | 013804900 | 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC ) 1| 025702000 | 5/8 SOLID SHAFT COLLAR (Wil SET SCREW) ZINC
6 12 | 013805000 | 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC 33 | 3 |026002500 | Deck Spindle Support Plate
T 1 014-5054-00 | 2019 72" Left Qutlaw Gen2 Pulley Cover M 1 026-0234-00 | 61 Bolt in Baffle Deck v2 Stripping Plate
8 1| 014505500 | 2019 72" Right Outiaw GenZ Pulley Cover % 1| 029703600 | REVISED TRIM BUMPER_20180226
9 1 | 018004600 | 1/2-13 X8 HEX CAP SCREW GR 5 ZINC 3% | 3 |030005000 |5/16-24 X 1/4 SOCKET SET SCREW (CUP PT) PLAIN
10 | 12 |018.007500 |3/8-16 X 1-314 HEX CJS (BR 5) ZC 37 | 3 |033720125 |53 tdier Pulley
1 2 | 018:2007-00 | 5116-18 X 1 HEX CAP SCREW (GR5) ZINC 38 | 3 |033720300 | 7" Deck Pulky
12 | 3 |018:201800 | 17213 X3-1/2 HEX FLANGE BOLT (GR 8) ZINC 39 1| 034203000 | 2019 Outlaw Gen? Deck Spring
13 1| 018470000 | 3/B-16 X3 HEX CAP SCREW (GR5) ZINC 40 | 3 | 037400000 | OUTLAW SPINDLE ASSEMBLY
14 | 3 |018470300 | 5/16-18 X 1-14 CARRIAGE BOLT ZINC M 3 | 038723000 | 72° High Lif Fusion Blade
15 1| 018470700 | 4" 3/8-16 Eye Bok I 1 | 035014400 | 2019 Deck Eye Bolt Tab
16 | 4 |0185019-00 | 17213 X4 HEX CAP SCREW (GR) ZINC YELLOW 13 1 |0396946-18 | 2019 Rebel Rogue Deck dier
17 | 2 |018525000 |3/8-16 X 3/4 HEX CAP SCREW (GR5) ZINC m 1| 041020200 | B202 Belt for 72° Outiaw
18 | 3 | 0185601900 | 1/2-20 X 1-1/2 HEX CAP SCREW (GR 5) ZINC 45 | 3 |042.603000 |14 15SQMACHINERY KEY 1018 STLPLN
19 | 3 | 0185602000 |5/8-18 X 1-1/2 HEX CAP SCREW (GR 8) ZINC YELLOW 46 | 4 | 045604300 | 516" Knob
0 1 0185605800 | 5/8-11 X 2-112 HEX CAP SCREW (GR 5) ZING 47 | 2 | 048800000 | Tunbuckic Assembly (M20-25)
2 4 | 018705000 | 1/2-13 X 4172 HEX CAP SCREW (GR 5) ZINC 18 1 | 060725119 | 2019 Sloped 72" Deck
22 | 2 |018806500 |516-18 X 1 CARRIAGE BOLT (GRB) ZINC 49 1| 084500400 | R Series Rubber For Deck
23 | 2 |0188066:00 |5/16-18 X 7/8 CARRIAGE BOLT ZINC 50 1 | 091050700 | 72" Deck Decal
24 | 3 | 019500700 | 1/2 SPLIT LOCKWASHER (GR 8) ZINCIYELLOW 51 2 [091-301200 | Danger Decal-Spindie/Discharge
25 | 3 | 019503800 | 5/8 USS FLAT WASHER (1-3/4" OD) GR.8 ZINC YELLOW 52 1 | 091403600 | 2019 Rebel & Rogue Deck Belt Route Decal
%6 | 3 |0195602000 | 1/2 BELLEVILLE WASHER (158 OD X .140 THK) ZINC 53 1 | 098700000 | Deck Step Assembly
27 | 4 | 019605000 | 360 1D X 983 0D X .120 THICK FLAT WASHER NYLON BLACK 54 1| 210700098 | 2019 Outlaw Gen? Chute Assembly




S

PARTS SECTION: 72" DECK ASSEMBLY
@

[N

()

 AEEEEEEEE



‘
'I

\ jk/)'j
BAD BOY MOWERS

PARTS SEGTION: DECK SUBASSEMBLIES

Parts List Parts List
mem | ary | PSR DESCRIPTION mem | ary | FERT DESCRIPTION
1 1 013-0030-00 | Hex Nut M20-2.5 17 1 033-8050-00 | 5" Idler Pully
2 1 013-0031-00 | Hex Nut M20-2.5 Left Hand Threads Gold Plated 18 1 037-4000-01 | 4000 Series Spindle Housing
3 2 | 013-5201-00 | 3/8-16 HEX SERRATED FLANGE NUT HARD/ZINC 19 1 037-4002-00 | 4000 Series Spindle Spacer
4 T (013-8049-00 | 5116-18 NYLON INSERT FLANGE LOCKNUT ZINC 20 4 037-6023-00 | Bearing - 6206
1 1 013-8050-00 | 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC il 1 037-6026-00 | Spindle Shaft
6 5 | 018-4703-00 |5/16-18 X 1-1/4 CARRIAGE BOLT ZINC 2 2 | 037-8002-00 | Spindle Dust Cap
T 1 018-6012-00 | 3/8-16 X 1-1/2 HEX CAP SCREW (GR.5) ZINC 3 1 (037-9050-00 | Locking Collar w/ 1/4"-20 Set Screw
8 1 018-6036-00 | 1/2-13 X 2-3/4 HEX CAP SCREW (GR.5) ZINC 2 1 039-4893-00 | 2019 Upper Chute Bracket
9 2 | 018-B066-00 |5/16-18 X 7/8 CARRIAGE BOLT ZINC 25 1 039-4894-00 | 2019 Lower Chute Bracket
10 2 019-6042-00 | .360 ID X 983 OD X .120 THICK FLAT WASHER NYLON 2% 1 039-6946-10 | 2019 Deck Belt Tensioner
1" 2 (022-7009-00 | Ball Bearing wiRetainer, 99502H-NR, 625 Bore x 1.375 OD x 4375 Width i 1 048-8020-00 | 2024 Tumbuckle Body
12 2 024-0001-00 | 1/4-28 Grease Fitting 28 1 (048-8021-00 | Turnbuckle End Right-Handed Thread
13 1 025-5203-00 | 51IDX .75 0D X .75 LGTH SOLID SPACER ZINC ) 1 048-8022-00 | Turnbuckle End Lefi-Handed Thread
14 1 026-0167-00 | Belt Tensioner Retainer Plate 0 1 206-6018-00 | 2019 Chute Hanger
15 4 032-2000-00 | Polyeurethane Bushing K] 1 210-6025-00 | 2019 Belted Chute with Logo
16 2 | 032-2001-00 | Sleeve

—— 8o

048-8000-00
TURNBUCKLE ASSEMBLY

039-6946-18
DECK IDLER ASSEMBLY

210-7000-98
CHUTE ASSEMBLY

037-4000-00
SPINDLE ASSEMBLY

PAGE7



4

']

)

—

‘K/ﬁ

.j =

BAD BOY MOWERS

PARTS SEGTION: FRONT END

Parts List Parts List
mem | ary | PSR DESCRIPTION mem | ary | FERT DESCRIPTION
1 4 | 010-105000 | 1641 BEARING W2 CONTACT RUBBER SEALS 1 2 | 025000300 | 2016 Front Bearing Spacer
2 2 [ 013520200 | 3/8-16 NYLON INSERT FLANGE LOCKNUT (GRF) ZINC 12 | 2 |025520200 | Front Wheel Spanner
3 2 | 013805000 | 12-13NYLON INSERT FLANGE LOCKNUT ZINC 13 | 2 |025533700 | SPACER
4 2 [013.900400 | 1"-14 NYLON INSERT JAM LOCKNUT ZINC 14 1 |0298000-00 | 2017 XP BUMPER
5 2 014-2025-00 | 2017 Bearing Cover 15 1 029-8020-00 | 2024 Rebel Front Bumper Plate
6 2 | 018002600 | 114 X 5-112 HEX CAP SCREW (GR 8) ZING YELLOW 16 | 2 |030703900 | 1/4-14 X 1-1/2 HEX WASHER UNSLOT TEK3 ZINC
T 2 018-0044-00 | 3/8" x 2 1/2" Camiage Bolt 17 4 058-1000-00 | 1.021D X 1.38 OD X 250 THK SPACER ZINC
8 2 018-7010-00 | 1/2-13 X 9 HEX CAP SCREW (GR.5) ZINC 18 1 070-2304-00 | 2023 Rebel Frame - Painted
9 2 022-3088-00 | 13x6.50-6 Black No Flat Assembly 19 1 091-4063-00 | Flying Bulldog Front Bumper Decal
10 2 023-0030-22 | 2019 Rebel Front Fork - Weldment - Black




)

\ _jkf_'/'j
BAD BOY MOWERS

PARTS SEGTION: DECK HEIGHT

=N
b

Parts List Parts List
mem | ary | PSR DESCRIPTION mem | ary | FERT DESCRIPTION
1 2 | 013000500 | 1/2-13 HEX 2-WAY REVERSIBLE CENTER LOCKNUT Grade B ZINC 23 | 2 |025:003300 | 2019 Deck Stop Spacer
2 1| 013008000 | 625D x 1250 OD x 062 THK FW Nylon 24 | 1 |026002600 | Knurled Pedal
3 2 [ 013520200 | 3/8-16 NYLON INSERT FLANGE LOCKNUT (GRF) ZINC 25 | 1 |028000800 | Dial Rod Plunger
4 3 [013530000 | 1/2-13 HEX SERRATED FLANGE NUT HARDIZING 2% | 1 |028001519 | 2019 Outaw Gen2 Deck Height Dial Rod Assy
6 1| 013701800 | 17213 HEXNUT ZINC 27 | 1 | 028002600 | 2019 Outiaw Actuator - Front
6 7 | 013805000 | 1/2-13NYLON INSERT FLANGE LOCKNUT ZINC 2 | 1 | 028002700 | 2019 Ouiaw Actuator - Rear
7 2 | 013900100 | 1/4-20 HEX SERRATED FLANGE NUT HARDIZING 29 | 1 | 028607522 | 2019 Actuator Linkage — Right - Black
8 2 | 013900200 | 5/16-18 HEX SERRATED FLANGE NUT HARDIZING 30 | 1 | 0285607622 | 2019 Actuator Linkage - Lefi- Black
9 4 | 017:907500 | Pillow Block Assembly 3 1| 0312000300 | Foot Lift Upright Lever
10 | 2 |018:000400 |1/2413 X7 HEX CAP SCREW (GR5) ZINC 2 | 1 [031012500 | 2019 Outlaw Deck Travel Lack
1 1| 018004300 | 2172 x 112 Carriage Bol 33 | 4 |0325052-00 | 6271D X 753 0D X 500 LGTH X 1.000 FLG OD X 094 FLG THICK
12 | 2 |018205500 | 10mm Damper Ball StudXP Linkage FLANGED BEARING OIL-MPREG BRNZ
13 | 4 |018300100 |58 X 5/8 SOCKET SHOULDER BOLT ZINC YELLOW % | 1 |034102500 | Brake Spring
14 | 4 |018401000 | 1/2-13 NYLON INSERT JAM LOCKNUT ZINC 35 | 4 |039212517 | Deck Hanger Assembly
15 | 1 | 018470200 | 1/4-20 X 1-1/4 HEX CAP SCREW (GR 5) ZINC 3% | 1 |044400000 | Seat Bracket Pin
16 | 6 |0185019:00 |1/2-13 X4 HEX CAP SCREW (GRS8)ZINC YELLOW 3 | 2 | 044605000 | Security Ring - PCT44
17 | 2 |018504300 | 3/8-16 X 1-1/4 CARRIAGE BOLT ZINC 38 | 1 |045604400 | Foot Pedal Knob 12-13
18 | 1 | 015000700 | 517 SQWDTHID X 937 OD X 060 THICK FAW PHOSIOIL 39 | 1 | 069401100 | Travel Lock Rubber Grip
19 | 5 |019601700 | 635D X 1.120 OD X .140 THICK FLAT WASHER NYLON 40 | 1 |070:230400 | 2023 Rebel Frame - Painted
20 | 3 | 019805400 | 505D X 1.000 OD X 125 THICK FLAT WASHER NYLON M 1| 087540000 | 200 b Gas Spring- 54" Deck outlaw
2 1| 025000200 | 5/8" Split Collar 42 | 1 | 087610000 | 2501 Gas Spring - 61° Deck
2 1 025-002500 | MZ Deck Idler Spacer 43 1 087-7200-00 | 300Mb Gas Spring - 72" Deck

=

g S




)

-
- 4
BAD BOY MOWERS

PARTS SEGTION: DECK HEIGHT SUBASSEMBLIES

?(-C‘\

Parts List Parts List
mem | ary | PSR DESCRIPTION mem | ary | FERT DESCRIPTION
1 2 | 013530000 | 1/2-13 HEX SERRATED FLANGE NUT HARDIZING 7 1| 019502900 | 3/8 FLAT WASHER USS (1" OD) ZINC
2 2 | 013805000 | 12-13NYLON INSERT FLANGE LOCKNUT ZINC 8 4 | 019805400 | 505 1D X 1.000 0D X 125 THICK FLAT WASHER NYLON
3 2 | 017:900000 | Two Piece Pillow Block 9 1| 026-110100 | 2019 Deck Height Cam
4 1017902500 | Two Piece Pilow Block Strap 10 | 1 |028001500 | 2019 Outlaw Gen2 Dial Rod
5 1 018-4011-00 | 3/8-24 Nylon Insert jam locknut 1" 1 039212500 | Deck Hanger
6 2 | 018603700 | 1/2-13 X 2-1/4 HEX CAP SCREW (R 5) ZINC

017-9075-00
PILLOW BLOCK ASSEMBLY

028-0015-19
HEIGHT CAM ASSEMBLY

039-2125-17
DECK HANGER ASSEMBLY

PAGE 10



}

—

)

v:/)

BAD BOY MOWERS

PARTS SEGTION: DRIVE ARM ASSEMBLY

-

Parts List Parts List
mem | ary | PSR DESCRIPTION mem | ary | FERT DESCRIPTION
1 2 013-0021-00 | Extruded Nut 3/8*-16 314" Hole Center With Patch 14 1 031907000 | R Series Square Drive Arm RH Assembly
2 2 013-8047-00 | 5116-18 NYL INS LIN ZC 15 1 031-9071-00 | R Series Square Drive Arm LH Assembly
3 1 013-8050-00 | 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC 16 2 032-0002-00 | Snap-in Drive Arm Bushing
4 6 013-9002-00 | 5116-18 HEX SERRATED FLANGE NUT HARD/ZINC 17 2 035-0009-01 | 2024 Rebel Push Rod Assembly
5 4 018-0078-00 | 3/8-16 X 1 14 HEX WASHER UNSLOT MACHINE SCREW ZINC GRS 18 2 039-2160-00 | 2019 Arm Switch Bracket
6 8 (018-1080-00 | 12-24 X 1/2 HEX WASHER UNLSOT F TCS ZINC 19 2 057-5800-00 | Speed Limiting Knob 3/8-16X 3"
T 4 018-2006-00 | 516-18 X 1-1M4 HEX CIS (GR.5) ZC 2 1 070-2304-00 | 2023 Rebel Frame - Painted
8 4 018-2050-00 | 10mm Damper Ball Stud-Steering b | 2 077-8073-00 | Safety Switch
9 1 018-6049-00 | 3/8-16 X 1 GR 5 Hex Bolts Zinc n 2 087-0001-00 | Steering Damper
10 1 019-5037-00 | 3/8 SPLIT LOCKWASHER ZINC 2 1 091-0514-00 | Rebel back Plate & Front Decal
1 1 028-0051-00 | 2019 Steering Actuator Rod pt 1 091-0515-00 | Rebel X back Plate & Front Decal
12 1 031-0030-24 | R Series Square Drive Arm Actuator RH Assembly 25 1 091-1114-00 | 2018 LH/RH Steering Control Decal Roll
13 1 031-0031-24 | R Series Square Drive Arm Actuator LH Assembly

PAGE 11

00 (&) !

o




‘
}

— j\/;j
BAD BOY MOWERS

PARTS SEGTION: DRIVE ARM SUBASSEMBLIES

Parts List Parts List
mem | ary | PSR DESCRIPTION mem | ary | FERT DESCRIPTION
1 2 | 013-0017-00 | 3/8-16 Half Jam Nut 1 1 | 031-0031-10 | 2019 Drive Arm Actuator left - Wekiment
2 1 | 013-6050-00 | 516 LH Nut 12 4 | 031-0032-00 | 2019 Drive Arm Bushing
3 2 013-6051-00 | 3/18-24 HEX NUT ZINC YELLOW 13 2 031-0070-00 | R Series Square Drive Arm Pivot
4 s (013-8050-00 | 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC 14 1 031-9021-00 | R Series Square Drive Arm LH Weldment
5 2 014-9004-00 | 9565K52_Polyethylene Square Plug 15 1 031-9022-00 | R Series Square Drive Arm RH Weldment
6 2 (018-0063-00 | 3/8-16 X 1 SOCKET SET SCREW (CUP POINT) PLAIN 16 1 035-0006-00 | 2019 Renegade Push Rod Adjuster
T 2 018-7016-00 | 1/2-13 X 3 HEX CAP SCREW (GR.5) ZINC 17 1 035-0009-00 | 2024 Rebel Push Rod
8 4 (019-8054-00 | 505 ID X 1.000 OD X .125 THICK FLAT WASHER NYLON 18 1 (048-3000-00 | Spherical Rod End - Outlaw
9 2 024-6034-00 | 1/4" Press in Grease Fitting 19 1 (048-3002-00 | Spherical Rod End - Outlaw
10 1 031-0030-10 | 2019 Drive Arm Actuator right - Weldment 20 2 069-4014-00 | R-Senes Square Drive Grip

©, @)

®

&O—
.A//®
031-9070-00

RIGHT HAND DRIVE ARM

031-9071-00
LEFT HAND DRIVE ARM

035-0009-01
PUSH ROD ASSEMBLY

031-0031-24

031-0030-24 LH DRIVE PIVOT ASSEMBLY

RH DRIVE PIVOT ASSEMBLY

PAGE 12



SC

3 = '
_;K../jﬁ

BAD BOY MOWERS

PARTS SECTION: TANKS & BATTERY

Parts List Parts List
mem | ary | PSR DESCRIPTION mem | ary | FERT DESCRIPTION
1 4 (013-2050-00 | 1/4-20 NYL INSERT FLANGE LOCKNUT ZINC il 1 064-5301-01 | 14" Red Battery Cable-Base Outlaw
2 1 013-6051-00 | 3/8-24 HEX NUT ZINC YELLOW n 2 (064-8056-00 | Long Brake Cable
3 4 (013-8049-00 | 5116-18 NYLON INSERT FLANGE LOCKNUT ZINC 23 2 067-8085-19 | 2019 Rebel Hydro Tank Assembly
4 3 013-9001-00 | 1/4-20 HEX SERRATED FLANGE NUT HARD/ZINC 4 1 067-9950-50 | 2019 Right Rebel, Rogue, Renagade Fuel Tank (GAS)
5 10 018-2007-00 | 516-18 X 1 HEX CAP SCREW (GR.5) ZINC 25 1 067-9960-50 | 2019 Left Rebel, Rogue, Renegade Fuel Tank (GAS)
6 4 (018-2010-00 | 10-32 X 3/8 BUTTON SOCKET CAP SCREW 18-8 STAINLESS STEEL 2% 1 068-8049-00 | SP-35 Battery
T 9 018-2012-00 | 1/4-20 X 1/2 BUTTON SOCKET CAP SCREW 18-8 STAINLESS STEEL 27 1 069-0001-00 | 2019 Brake Handle Assembly
8 2 | 018-5344-00 | 5/16-18 X 2-1/2 HEX CAP SCREW (GR.5) ZINC 2 1 |070-2304-00 | 2023 Rebel Frame - Painted
9 2 | 018-B052-00 | 1/4-20 X 314 HEX CAP SCREW (GR.5) ZINC 2 2 | 072-8076-00 |2 EAR CLAMP 12.5mm-15mm
10 4 | 019-8040-00 | 1/4-20 X 34 CARRIAGE BOLT (GR.5) ZINC 30 1 | 077-9002-00 | 2019 Rigid Deck Dial 1.5t055
1 8 019-8044-00 | 5/16 USS FLAT WASHER (7/8 OD) ZINC ]| 1 (079-3290-00 | 2019 Outlaw Fuel Tank Inzert - Right
12 8 | 019-8051-00 | 5116 SPLIT LOCKWASHER ZINC 32 1 | 079-3291-00 | 2019 Outlaw Fuel Tank Insert - Left
13 2 (025-0027-00 | .380 ID X 625 0D X 1.500 LGTH 2019 OUTLAW BRAKE HANDLE 13 1 (079-3481-19 | RebelRogue Control Panel Assy
SPACER ZINC u 1 (079-3581-23 | 2023 RebellRogue Control Panel Assy-Drive by Wire
14 2 030-7044-00 | 516-18 X 1/2 HWH unslot (F) tcs zinc 3 1 086-0005-00 | Starter Cable
15 8 | 040-6081-00 | 3116 x .48 Christmas Tree Nylon Black 36 1 |086-2050-13 | 2019 Wiring Harness-RebelRogue
16 1 (043-8930-98 | 2023 Battery Hold Down Assembly 7 1 091-0514-00 | Rebel back Plate & Front Decal
17 1 051-2019-29 | 2023 Rebel Rogue Renegade Fuel Line for Kohler B 2 091-1020-00 | Hydraulic Decal
18 1 | 051-2019-33 | 2023 Rebel Rogue Renegade Fuel Line for Kawasaki 39 1 |091-1101-18 | 2018 Out/XP/Diesel Brake Decal
19 1 | 054-8017-00 | Choke 40 1 | 091-6022-00 | R-Series Shut Off Valve Decal
20 1 054-8019-00 | Choke for 36Hp Vanguard & FX1000 Kawasaki

REBEL X
ONLY

PAGE 13



ST

)

—

i
b 4
BAD BOY MOWERS

PARTS SEGTION: BATTERY - REBEL X

Parts List Parts List
mem | ary | PSR DESCRIPTION mem | ary | FERT DESCRIPTION
1 2 | 013520200 | 3/8-16 NYLON INSERT FLANGE LOCKNUT (GRF) ZINC 7 1 |0438930:98 | 2023 Batiery Hold Down Assembly
2 2 | 013900100 | 1/4-20 HEX SERRATED FLANGE NUT HARDZING 8 1| 064003000 | 24 inch Black Cable - MZIZT
3 1| 014507100 | Rigid X Fan Guard v1 9 1 | 0645300-00 | 24" Red Battery Cable
4 2 [ 018504300 | 3/8-16 X 1-1/4 CARRIAGE BOLT ZINC 10 | 1 |068:8049.00 |SP-35 Battery
5 2 | 018805200 | 1/4-20 X 3/4 HEX CAP SCREW (GR5) ZINC 1 1| 070230400 | 2023 Rebel Frame - Painted
6 4 | 030704400 | 5/16-18 X 112 HWH unslot (F) tcs zinc

PAGE 14



S

[

——

BAD BOY MOWERS

)

“\

A~

—

PARTS SECTION: TANKS & BATTERY SUBASSEMBLIES

Parts List Parts List
mem | ary | PSR DESCRIPTION mem | ary | FERT DESCRIPTION
1 4 013-5019-00 | 10-24 NYLON INSERT LOCKNUT ZINC 18 2 067-6070-00 | Rollover Valve
2 4 018-1040-00 | Light Plug 19 1 067-8085-00 | Expansion Tank Qutlaw
3 4 (018-5200-00 | 10-24 X 5/8 BUTTON SOCKET CAP SCREW 18-8 STAINLESS STEEL 19 2 067-9901-00 | Fuel Pick-up
4 1 051-0019-00 | 5/8 Braided Hose 20 2 067-9904-00 | Fuel Cap
5 | 1250 | 051-8067-00 | 1/4” Fuel Line Hose il 6 | 072-8068-00 |5/16 Fuel Line Clamp
6 1 | 051-8067-22 | 1/4" Fuel Line Hose 2 6 | 072-8069-00 | 1/4 Fuel Hose Clamp
7 1 | 051-B067-32 | 1/4" Fuel Line Hose 24 2 | 072-8078-00 |CTB-23 HOSE CLAMP
8 6 | 051807526 |5/16" fuel fine hose pz 2 | 077-2076-00 | USB Port
9 1 | 055-2012-00 | Universal Throttle Head - 2012 25 2 | 077-8076-00 | Ignition Switch
10 1 | 055-2013-00 | Throttle Knob % 2 | 079-3483-00 | 2022 Rebel Control Panel
1" 1 055-3001-00 | Kawasaki \ Kohler Drive By Wire i 1 083401300 | Tachometer
12 2 | 056-8058-00 |PTO Switch 2 1 |083-4015-00 | Hour Meter EFIEVO
13 1 066-5050-00 | Hydraulic Tank Cap 2 1 086-1202-01 | Relay Block Cover Replacement Kit
14 1 067-4080-00 | Fuel Gauge with Grommet 0 4 086-1202-19 | Relay
15 2 | 067-6054-00 | Roll Over Valve Grommet N 2 | 089-1000-00 | Oil Light
16 1 067-6056-00 | Fuel Gauge Grommet 32 2 | 091-4003-22 | 2022 RebeliRogue Control Panel Decal
17 3 | 067-6058-00 |3 Way Fuel Shut-Off Valve 5116 x 5116 x 1/4 33 1 | 216-1002-00 | 2023 REBELIROGUE Tach Ground Wire Assy

EFI CONTROL PANEL

®

PAGE 15

079-3481-23

079-3481-19
CONTROL PANEL

067-9960-50
LEFT FUEL TANK

067-8085-19
HYDRAULIC TANK

086-2050-19
WIRING HARNESS

051-2019-33
VANGUARD FUEL LINE

051-2019-15
FX-850 FUEL LINE

067-9950-50
RIGHT FUEL TANK




~

T
——

]
( 4
- .
BAD BOY MOWERS

PARTS SEGTION: TRANSAKLE

“é{

Parts List Parts List
mem | ary | PSR DESCRIPTION mem | ary | FERT DESCRIPTION
14 | 10 |013300000 | AcomLug Nut 19 | 8 |019500700 | 12 SPLITLOCKWASHER (GR 8) ZINC/YELLOW
7 2 | 013504100 | 3/8-16 NYLON INSERT LOCKNUT ZING 20 | 2 | 022410000 | 24x12-12 Reaper Turf Tire & Wheel Assembly
4 6 | 013520200 | 3/8-16 NYLON INSERT FLANGE LOCKNUT (GRF) ZINC 12 | 2 |025003600 |Drive Arm Transaxle Spacer
8 2 [013701800 | 11213 HEXNUT ZING 2 1| 026224000 | 2019 Outlaw Rigid Skid Plate
6 6 | 013804900 | 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC 13 | 1 | 034905000 | Deckspring big diameter
15 | 1 |014507000 | 2019 Rigid Fan Guard 2 2 [ 035000901 | 2024 Rebel Push Rod Assembly
9 1 018-2004-50 | Al Thread 2 2 039-2135-00 | 2015 Outlaw Brake Adapter (4400 Transaxles Only)
1 4 | 018200600 | 516-18 X 1-1/4 HEX CIS (GR 5) ZC 23 | 1 | 039694503 | 2019 Rebel Pump ldier
16 | 2 |018:200700 |5M6-18 X 1 HEX CAP SCREW (GRS5)ZINC 5 1| 0415805000 | 2019 Rebel Pump Bel
17 | 8 |018203000 172113 X 1HEX CAP SCREW (GR5) ZINC 24 | 1 | 050100000 | 4400 TransaxleLef Base Outiaw/2019 Rebel
10 | 1 |018401000 | 1/2-13 NYLON INSERT JAM LOCKNUT ZINC 25 | 1 | 050105000 | 4400 Transaxle Right-Base Outlaw/2019 Rebel
11 | 2 | 018504000 | 3/B-16 X 1-1/4 HEX CAP SCREW (GR 5) ZINC 3 1| 070230400 | 2023 Rebel Frame - Painted
18 | 6 |018504300 |3/8-16 X 1-1/4 CARRIAGE BOLT ZINC

PAGE 16



}

—

)

V

-

=7 4

BAD BOY MOWERS

PARTS SECTION: REBEL X TRANSAKLES

Parts List Parts List

mem | ary | PSR DESCRIPTION mem | ary | FERT DESCRIPTION

1 10 | 013-3000-00 | Acomn Lug Nut 12 2 025-0036-00 | Drive Arm Transaxle Spacer

2 2 | 013504100 | 3/8-16 NYLON INSERT LOCKNUT ZING 13 | 2 |034102500 | Brake Spring

3 2 |013701800 | 1/2-13 HEXNUT ZING 14 | 1 |034905000 | Deck spring big diameter

4 7 | 013804900 | 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC 15 | 2 |035000901 | 2024 Rebel Push Rod Assembly

5 1| 018200450 | All Thread 16 | 1 |039213300 | 5400 Transaxie Brake Adapter Plate RH v3

6 2 | 018200600 | 516-18 X 1-1/4 HEX CIS (GR 5) ZC 17 | 1 |039213400 | 5400 Transaxle Brake Adapter Plate LH 13

7 1| 018401000 | 1/2-13 NYLON INSERT JAM LOCKNUT ZINC 18 | 1 |0396945RX | 2024 Rebel X Pump ldier

8 2 | 018470300 | 5/16-18 X 1-1/4 CARRIAGE BOLT ZINC 19 | 1 | 041805000 | 2019 Rebel Pump Bel

9 2 | 018504000 | 3/8-16 X 1-1/4 HEX CAP SCREW (GR.5) ZINC 20 | 1 | 050700000 | 5400 TRANSAXLE LH

10 | 2 |018806500 |516-18 X 1 CARRIAGE BOLT (GR8) ZINC 2 1 | 050700100 | 5400 TRANSAXLE RH

11 | 2 | 022409200 | TWEEL, 24X12N12 ZTR 50N45 BLACK 1.3IN OFFSET 2 | 1 |070:230400 | 2023 Rebel Frame - Painted

PAGE 17



U\

‘( =)
-
e

-
7 ’
BAD BOY MOWERS

PARTS SEGTION: TRANSAKLE SUBASSEMBLIES

Parts List Parts List
mem | ary | PSR DESCRIPTION mem | ary | FERT DESCRIPTION
1 2 | 013530100 | 5/8-11 NYLON INSERT JAM LOCKNUT ZINC 1 2 | 034908000 | Gold Transaxie Spring
2 2 | 013805000 | 12-13NYLON INSERT FLANGE LOCKNUT ZINC 12 | 2 |039694500 | Deck ldier
3 2 [ 018530900 | 58-11 X4-112 HEX CAP SCREW (GR.5) ZINC 13 1| 050-1025-00 | Fan/Pulley Ki for 4400 Outlaw
4 2 [ 018603600 | 1/2-13 X 2-3/4 HEX CAP SCREW (GR.5) ZINC 14 | 5 |050201200 |Transaxie Wheel Studs! Drum Brake Studs
5 4 | 019601700 | 635D X 1.120 0D X .140 THICK FLAT WASHER NYLON 15 1| 050207300 | FANPULLEY KIT
6 1| 022407000 | 12x12" Black Whee! For 2015 Outlaw 16 1 | 050207900 | 5BOLT HUB KIT
T 1 022-4095-00 | 24x12-12 Reaper Turf Tire 17 1 050-8003-00 | Seal Kit for 4400 Series Outlaw Transaxle
8 2 | 025702000 | 518 SOLID SHAFT COLLAR (Wi SET SCREW) ZINC 18 1 | 063-1060-00 | FILTER FOR 5400 TRANSAXLE
9 2 | 025703600 | 112 SOLID SHAFT COLLAR (Wi SET SCREW) ZINC 19 1| 063-1070-00 | Hydro Filter for 4400 Transaxke
10 | 2 |033600100 | 430" idier Pulley

039-6945-03 039-6945-RX
022-4100-00 REBEL TRANSAXLE IDLER ASSEMBLY REBEL X TRANSAXLE IDLER ASSEMBLY

REAR WHEEL & TIRE

050-1000-00 & 050-1050-00
REBEL 4400 TRANSAXLE PARTS
050-7000-00 & 050-7001-00
REBEL X 5400 TRANSAXLE PARTS

PAGE 18



‘
'I

\ jk/)'j
BAD BOY MOWERS

PARTS SEGTION: GOVERS & SEAT

Parts List Parts List
mem | ary | PSR DESCRIPTION mem | ary | FERT DESCRIPTION
1 4 (013-0005-00 | 1/2-13 HEX 2-WAY REVERSIBLE CENTER LOCKNUT Grade B ZINC 20 2 032-0001-00 | 2019 Bad Boy X Cylindrical Seat Mount
2 3 013-2050-00 | 1/4-20 NYL INSERT FLANGE LOCKNUT ZINC il 1 (064-8083-00 | Seat Strap with Buckles
3 12 013-5202-00 | 3/8-16 NYLON INSERT FLANGE LOCKNUT (GR.F) ZINC n 1 067-0020-19 | 2019 Outlaw EPA Cannister Assembly
4 8 (013-8049-00 | 5116-18 NYLON INSERT FLANGE LOCKNUT ZINC 23 1 070-2304-00 | 2023 Rebel Frame - Painted
5 4 013-9002-00 | 516-18 HEX SERRATED FLANGE NUT HARD/ZINC 24 1 071-6065-22 | 2022 Suspension Seat w/Seatbelt
6 2 014-3003-00 | 11/2 x 3 Frame Plug 5 1 079-3155-24 | 2024 R-Series Floorboard Assembly
T 2 018-0024-00 | M&-1.0 X 16MM DIN 933 HEX TAP BOLT (CL 8.8) ZINC 2% 1 089-0006-00 | 2019 2X2 Folding ROPS
8 4 (018-0044-00 | 3/8" x 2 172" Camiage Bolt 27 1 091-0015-24 | 2024 EPA Build Date Punch Decal
9 4 (018-0050-00 | 1/2-13 X 3-1/4 HEX CAP SCREW (GR.5) ZINC 3 091-0514-00 | Rebel back Plate & Front Decal
10 [ 018-5044-00 | 3/8-16 X 1 CARRIAGE BOLT (GR.5) ZINC pi:} 3 091-0515-00 | Rebel X back Plate & Front Decal
1 2 (018-8065-00 | 5/16-18 X 1 CARRIAGE BOLT (GR.8) ZINC 30 1 091-1101-18 | 2018 Out/XP/Diesel Brake Decal
12 4 019-6042-00 | .360 ID X 983 OD X .120 THICK FLAT WASHER NYLON H 1 091-1114-00 | 2018 LH/RH Steering Control Decal Roll
13 2 (019-8040-00 | 1/4-20 X 34 CARRIAGE BOLT (GR.5) ZINC 32 1 091-3150-00 | Outlaw Warning Decal
14 1 026-2019-21 | R-SERIES SEAT PLATE ASSEMBLY 13 2 091-4003-22 | 2022 Powered By Kawasaki Decal
15 2 026-2219-00 | Rebel Rear Cover Side Plate M 1 091-4034-00 | 2019 Rebel Pump Belt Route Decal
16 1| 026-2221-22 | 2019 Vertical Rear Cover Tailgate - Black 35 1 | 091-4037-00 | 2019 Deck Release Decal
17 4 029-4011-00 | 2023 Floor Board Rubber Bumper 36 1 091-4038-00 | Control Adj. Control Rod Decal
18 1 (029-8000-00 | 2017 XP BUMPER 7 1 091-4039-00 | Conirol Adj. Control Dampener Decal
19 2 030-7047-00 | 1/4-14 X 1-1/4 HEX WASHER UNSLOT TEK/3 ZINC 3B 1 091-4050-00 | Heat Shield (Fiberglass Adhesive)

PAGE19



ST

)

i |
= —
BAD BOY MOWERS

PARTS SEGTION: FLOORBOARD & SEAT SUBASSEMBLIES

Parts List Parts List
mem | ary | PSR DESCRIPTION mem | ary | FERT DESCRIPTION
1 2 (013-8049-00 | 5116-18 NYLON INSERT FLANGE LOCKNUT ZINC 13 1 071-6065-07 | Delta Plunger Switch - N.O.
2 2 (018-8065-00 | 5/16-18 X 1 CARRIAGE BOLT (GR.8) ZINC 14 1 071-6065-10 | Recliner Adjustment Knob-New
3 2 019-6042-00 | .360 ID X 983 OD X .120 THICK FLAT WASHER NYLON 15 1 071-6065-13 | Bellows wiHardware
4 1 026-2019-00 | R-SERIES SEAT PLATE 16 1 071-6065-14 | 2" Retractable Belt Kit w/Spacers
5 1 028-0090-00 | Seat Latch Rod Assembly 17 1 071-6065-15 | Back Cover for 13M - Rec! - Logos
6 1 034-1025-00 | Brake Spring 18 1 071-6065-16 | Cushion Cover Kit for 3M-Logo
7 1 |051-2025-66 | 3116 Vinyl Tubing, 66" Long 19 6 | 072-8070-00 | 3116 Vinyl Clamp
8 3 | 051807238 | 1/4" Vinyl Tubing 38" Long 2 2 | 072807300 | 3/16" Vinyl Hose Clamp
9 1 | 067-0020-00 | Carbon Canister il 1 |073-8068-00 | fuelline T
10 2 | 071606503 | Black Selfskin-Arm Pad Only n 1 |079-3156-00 | 2024 R-Series Floorboard
1" 1 071-6065-05 | Weight Adjust Indicator Knob Assy i) 1 081-2024-00 | 2024 R-Series Floor Mat
12 1 | 071-6065-06 |4 Single Locking Track Kit

067-0020-19
EPA CANISTER ASSEMBLY

026-2019-21
SEAT PLATE ASSEMBLY

079-3155-24
FLOORBOARD ASSEMBLY

071-6065-22
SEAT ASSEMBLY

PAGE 20



4

\(. ;E}

[N

——

=

BAD BOY MOWERS

PARTS SEGTION: ENGINE - KAWASAKI EV0

Parts List Parts List
mem | ary | PSR DESCRIPTION mem | ary | FERT DESCRIPTION

1 2 013-5202-00 | 3/8-16 NYLON INSERT FLANGE LOCKNUT (GR.F) ZINC 15 1 039-0178-00 | Rebel Clutch Tab

2 4 | 015054305 | Exhaust Lock Washer 16 1 | 041-8050-00 | 2019 Rebel Pump Belt

3 4 | 015054306 | Exhaust Nut 17 1 | 042-5020-00 | 1/ X 2 SQ MACHINERY KEY 1018 STL PLAIN
4 1 | 015-0781-00 | Kawasaki FXT20V EVO 18 1 | 051-5404-00 | Kawasaki Oil Drain

5 2 015078101 | Kawasaki EVO Exhaust Gasket 19 1 063-6000-00 | Universal Inline Fuel Filter

6 1 | 015-0820-00 | Kawasaki FXB20V EVO 2 1 | 063-B017-00 | Oil Filter

7 1 | 015-1030-00 | Rebel Kawasaki EVO Muffler il 1 | 063-8019-00 | Canister Air Filter- Outer

8 2 015-8001-00 | Spark Plug - Kawasaki 2 1 063-8020-00 | Canister Air Filter- Inner

9 4 | 018-0061-00 | 3/8-16 x 2 Hex! Trilobe Horizontal Engine Bolt 23 1 | 064-5301-01 | 14" Red Battery Cable

10 2 | 018-5044-00 | 3/8-16 ¥ 1 CARRIAGE BOLT (GR.5) ZINC L 1 | 070-1000-00 | Clutch Assembly

1 1 | 018-5300-21 | 716-20 X 2-1/2 HEX Bolt GR 8 W/ Patch 25 1 | 070-2000-00 | Clutch Pigtail

12 1 019-5029-00 | 3/8 FLAT WASHER USS (1" OD) ZINC 2% 1 070-2304-00 | 2023 Rebel Frame - Painted

13 1 019-6029-00 | 1.1401D X 1.750 OD X .132 THICK FLAT WASHER PLAIN 2 1 086-0005-00 | Starier Cable

14 1 033-5035-00 | 4 3/4 Motor Pulley 28 1 086-9016-00 | Hamess Adaptor for Kawasaki EF|
GROUND CABLE

MOUNTING POSITION

DETAIL A

PAGE 21




I
- N
BAD BOY MOWERS

PARTS SECTION: ENGINE - KAWASAKI FX890

Parts List Parts List
mem | ary | PSR DESCRIPTION mem | ary | FERT DESCRIPTION

1 4 013-0075-00 | M8-125DIN 934 HEXNUT (CLB) ZINC 15 1 (041-8050-00 | 2019 Rebel Pump Belt
2 2 | 013520200 | 3/8-16 NYLON INSERT FLANGE LOCKNUT (GRF) ZINC 16 1| 0425502000 | 174 X 2 SQ MACHINERY KEY 1018 STL PLAIN
3 1 015-0031-00 | Kawasaki Engine FX-850-V-CS09R 17 1 051-5404-00 | Kawasaki Ol Drain
4 1 015-1011-00 | 2019 RebelRogue Kawasaki 850 Muffler 18 1 063-6000-00 | Universal Inline Fuel Filter
5 2 015-2709-00 | Exhaust Gasket 19 1 063-8017-00 | Ol Filter
6 2 015-8001-00 | Spark Plug - Kawasaki 20 1 063-8019-00 | Canister Air Filter- Quter
7 4 [ 018107500 | 31816 X 1-1/8 HEX WASHER UNSLOT SERRATED (TRI-LOB) TRS 2 1| 063802000 | Canister Ai Filter- Inner

ZINC YELLOW P 1 | 064530101 | 14" Red Battery Cable
8 2 | 018504400 | 3/8-16 X 1 CARRIAGE BOLT (GR 5) ZINC 23 1| 070-100000 | Clutch Assembly
9 1 018-5300-21 | 7116-20 X 2-1/2 HEX Bolt GR & W/ Patch 24 1 070-2000-00 | Clutch Pigtail
10 1| 019502900 | 3/8 FLAT WASHER USS (1" OD) ZINC 25 1| 070230400 | 2023 Rebel Frame - Painted
1 1| 0195602800 | 1.1401D X 1.750 OD X .132 THICK FLAT WASHER PLAIN 2% 1| 086000500 | Starter Cable
12 4 019-8051-00 | 516 SPLIT LOCKWASHER ZINC 2 1 086-9002-19 | 2019 Hamess Adaptor-Gen2 FX-ALL
13 1 033-5035-00 | 4 34 Motor Pulley
14 1 039-0178-00 | Rebel Clutch Tab

GROUND CABLE —)
MOUNTING POSITION

DETAIL A

PAGE 22



S

-
<
at

{

\

)

(—

o
7
BAD BOY MOWERS

PARTS SEGTION: ENGINE - KAWASAKI FX1000

GROUND CABLE
MOUNTING POSITION

PAGE 23

Parts List Parts List
mem | ary | PSR DESCRIPTION mem | ary | FERT DESCRIPTION

1 4 | 013007500 | MB-125DIN 934 HEXNUT (CL8) ZINC 16 | 1 |039017800 |Rebel Cluich Tab

2 2 | 013520200 | 3/8-16 NYLON INSERT FLANGE LOCKNUT (GRF) ZINC 17 | 1 |0415805000 | 2019 Rebel Pump Bel

3 1| 015101000 | 2019 RebelRogue Kawasaki 1000 Muffer 18 | 1 |0425502000 | 174X 2SQ MACHINERY KEY 1018 STL PLAIN

4 4 [015101001 | Exhaust Gasket 19 | 1 |0515404-00 | Kawasaki Oil Drain

5 2 | 015800100 | Spark Plug - Kawasaki 20 | 1 | 063600000 | Universal Infine Fuel Filer

6 1 | 015991100 | Kawasaki FX1000 Engine 2 1| 063801700 | O Fiter

7 1| 018002500 | M6-1.0 X 12MM DIN 933 HEX TAP BOLT (CL 8.8) ZINC 2 | 1 | 063801900 | Canister Ai Filter- Outer

8 4 [018-107500 | 3816 X 1-1/8 HEX WASHER UNSLOT SERRATED (TRI-LOB) TRS 23 | 1 | 063802000 | Canister Ai Filter- Inner

ZINC YELLOW 2% | 1 |070-100000 | Cluich Assembly

g 2 [ 018504400 | 3/8-16 X 1 CARRIAGE BOLT (GR 5) ZINC 27 | 1 |070:200000 | Clutch Pigtai

10 | 1 |018530021 |7/16-20 X 2-1/2 HEX Bok GR 8 Wi Paich 2 | 1 |070:230400 | 2023 Rebel Frame - Painted

1 1| 019502900 | 3/8 FLAT WASHER USS (1" OD) ZINC 29 | 1 | 072500000 | Diesel Hydraulic Hose Clamp

12 | 1 |0195602900 |1.1401D X 1.750 OD X .132 THICK FLAT WASHER PLAIN 30 | 1 | 086900219 | 2019 Hamess Adaptor-Gen2 FX-ALL

13 | 1 | 019704000 | 1/4 USS FLAT WASHER (3 OD) ZINC 29 | 1 |086000500 | Starier Cable

14 | 4 |019805100 |5/16SPLITLOCKWASHER ZINC 30 | 1 | 064530101 | 14" Red Battery Cable

15 1 033-503500 | 4 3/4 Motor Pulley




}"

—

_,v:/)

BAD BOY MOWERS

PARTS SEGTION: ENGINE - VANGUARD EFI

Parts List Parts List
mem | ary | PSR DESCRIPTION mem | ary | FERT DESCRIPTION
1 4 (013-0009-00 | 3/8-16 HEX FLANGE TOP LOCKNUT ZINC 17 1 042-0012-00 | 1/4 X 2 SQ MACHINERY KEY 1018 STL PLAIN
2 4 | 013007500 |M8-1.25DIN 934 HEX NUT (CL.8) ZINC 18 1 | 051-0020-00 | 11 3/4" Oil Drain Hose
3 2 013-5202-00 | 3/8-16 NYLON INSERT FLANGE LOCKNUT (GR.F) ZINC 19 1 051-0021-00 | Oil Drain Cap
4 2 | 015002500 | Exhaust Gasket for 23 Vanguard 2 1 | 051-0027-00 | Sealing Washer for Barb to M14
5 1 |015-1014-00 | Muffler for 36Hp Vanguard il 1 | 051-0028-00 | Barb to M14
6 1 015-3001-00 | 2019 VANGUARD EF1 37 HP 993cc VERTICAL SHAFT yrl 1 063-6000-00 | Universal Inline Fuel Filter
7 2 | 015-B000-00 | Spark Plug 23 1 | 063-B018-00 | Oil Filter
8 4 018-011500 | 3/8-16x1-3/4 Gr5 Hex Flange Screw Zinc Clear 24 1 063-8019-00 | Canister Air Filter- Outer
9 2 018-5044-00 | 3/8-16 X 1 CARRIAGE BOLT (GR.5) ZINC 25 1 063-8020-00 | Canister Arr Filter- Inner
10 1 |018-5300-21 | 7116-20 X 2-1/2 HEX Bolt GR 8 W/ Patch 2 1 | 064-0030-00 | 24 Black Cable
1 1 019-5029-00 | 3/8 FLAT WASHER USS (1" 0D) ZINC 27 1 064-5300-00 | 24" Red Battery Cable
12 1 |019-6029-00 | 1.1401D X 1.750 OD X .132 THICK FLAT WASHER PLAIN 2 1 |070-1000-00 | Clutch Assembly
13 4 019-8051-00 | 5116 SPLIT LOCKWASHER ZINC ) 1 (070-2000-00 | Clutch Pigtail
14 1 033-5035-00 | 4 34 Motor Pulley 30 1 070-2304-00 | 2023 Rebel Frame - Painted
15 1 039-0178-00 | Rebel Clutch Tab K] 1 086-9013-21 | 2019 Hamess Adaptor - Vanguard 37 EF| VertHoriz
16 1 (041-8050-00 | 2019 Rebel Pump Belt

DETAIL A

GROUND CABLE MOUNTING POSITION

PAGE 24



‘9

T
“&:_1

-
- 4
BAD BOY MOWERS

PARTS SEGTION: DECALS

091-4063-00
Flying Bulldog Front Bumper Decal

NEBEL
ENCERYY

BAD BOY

091-0514-00
Rebel back Plate & Front Decal

091-0515-00
Rebel X back Plate & Front Decal

091-4002-22
2022 Powered By Vanguard Decal

2022 Powered By Kawasaki Decal

a4 Bl 72

091-0504-00 091-0506-00 091-0507-00
54" Deck Decal 61" Deck Decal 72" Deck Decal

PAGE 25



091-1101-18
2018 Out/XP/Diesel Brake Decal

PATENT
091-4009-22
2022 Rebel/Rogue Control Panel Decal Us# 9,591,803
ON &= OFF 091-8001-00

Deck Impact Patent Decal 9591803

091-6022-00
R-Series Shut Off Valve Decal

091-1020-00
Hydraulic Decal

STEERING STEERING
SPEED SPEED
CONTROL CONTROL

'?F ?F

091-4034-00
2019 Rebel Pump Belt Route Decal

091-4038-00
Control Adj. Control Rod Decal

) _ 091-1114-00
Control Ad 2018 LH/RH Steering Control Decal Roll

A\ DANGER

KEEP HANDS & FEET AWAY.
DO NOT OPERATE MOWER 091-4036-00

UNLESS GUARD OR GRASS
spizdigli e 2019 Rebel & Rogue Deck Belt Route Decal

091403900 5 i, Deck Lock
Control Adj. Control Dampener Decal et e opeel eonage

Press Foot Assist

£
a Then
E ; : Pull Up To Release
091-3150-00 091-4037-00
Outlaw Warning Decal 2019 Deck Release Decal

PAGE 26



4

2

BAD BOY
MOWERS

www.badboycountry.com
Bad Boy, Inc.
102 Industrial Drive
Batesville, Arkansas 72501

bd 4





